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PORT OF LOADING

SHIPPED AND CERTIFIED BY :

CREDIT NUMBER

ARC[‘LORMITTAL OLABERRIA

CARRETERA MADRID - IRUN, Kivi. 419 BILBAO, SPAIN

20212 OLABERRIA (Guiptizcoa)

TELEF. (943) 80.50.00 - FAX (943) 88.04.04 PORT OF DISCHARGE VESSEL
' ALTAMIRA AZORESBORG
OUR REFERENCE CONTRACT NUMBER ORDER NUMBER DATE
MCABELLO 01-E-37901 / 1700012383 G00056R 27/05/2011
Material: WF vigas,

| E1 exportador de Tos productos incluidos en el presente documento,
i Autorizacién aduanera no.

ARCELORMITTAL GIPUZKOA, S.L.U. ES/20/0040/03

Declara que, salvo indicacién en sentido contrario, estos\\ \\\
i productos gozan de un origen preferencial ESPARA 3\’
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DO1: Inspeclion - We hereby cerlify that the above steels have been satisfaclorily tested in accordance with the specification,
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